
 

The Township of North Glengarry 
Drinking Water Quality Management System 

Document Title: DWQMS Operational Plan 2.0 
Document Number: QMS SYS-OP PLAN 

Revision Number: v8 

Authorized By: Angela Cullen Issued Date: October 23, 2009 Revised Date: November 24, 2022 

 

 Page 1 of 56 

 

 

 

Drinking Water Quality Management 
System 

DWQMS Multi-System Operational Plan 2.0 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

The Township of North Glengarry Water Works Department 
www.northglengarry.ca 

 



 

The Township of North Glengarry 
Drinking Water Quality Management System 

Document Title: DWQMS Operational Plan 2.0 Document Number: QMS SYS-OP PLAN 
[...]
Top Management, as defined within the Township of North Glengarry, has currently appointed, and 
authorized the Water Works Compliance Coordinator, Angela Cullen, as the QMS Representative.  It is 
noted that these two positions are independent of each other and in the event of staff change or 
organizational restructuring, the Top Management must re-evaluate the appropriate staff to determine 
the personnel best suited for this position and re-appoint as required. 



 

The Township of North Glengarry 
Drinking Water Quality Management System 

Document Title: DWQMS Operational Plan 2.0 Document Number: QMS SYS-OP PLAN 

 

Uncontrolled when printed   Page 8 of 56 

 

5. Document and Records Control 

The Township of North Glengarry recognizes effective document and records control as being a key 
element in the successful implementation and maintenance of its drinking water quality management 
system. With this in mind, comprehensive procedures for control of both documents (QMS SYS-P1) and 
records (QMS SYS-P2) have been developed and are included in the Appendix A of this document.  

The acknowledged benefits of the implementation of these procedures include: 

▪ The integrity of the information contained in the Operational Plan is ensured. 

▪ Training of new personnel is facilitated. 

▪ Procedures are consistent in content, format, and currency, and are more likely to be correctly 
followed. 

▪ The most up-to-date versions of documents are easily retrievable by the people who need them. 

▪ Conformance audits and compliance inspections are facilitated. 

▪ Due diligence is demonstrated. 

▪ Owner and consumer confidence are promoted. 

▪ Internal and external communications are facilitated. 

▪ Decision making is made more focused and consistent. 

Over time, the QMS Operational Plan and its associated procedures will change. Recognizing this, the 
QMS Representative will ensure that training of existing personnel and new hires includes these 
fundamental instructions to staff with respect to document control: 

▪ Documents can be changed by following the appropriate process, but records cannot 

▪ Always check that the version of the document you are using is the most current 

▪ Always communicate changes that affect your drinking water system to the QMS Representative 
to ensure QMS currency and affect documentation can be changed in a timely fashion as required. 

Document: devices used to record activities and has the ability to be changed; including a sound 
recording, video tape, film, photograph, chart, graph, map, plan, survey, book of account, and 
information recorded or stored by means of any device.   

Record: a completed document stating results achieved or providing proof of activities performed, that 
cannot be changed or manipulated.   



 

The Township of North Glengarry 
Drinking Water Quality Management System 

Document Title: DWQMS Operational Plan 2.0 Document Number: QMS SYS-OP PLAN 

 

Uncontrolled when printed   Page 9 of 56 

 

6. Drinking Water System 

As introduced earlier in this Operational Plan, the portfolio of drinking water assets owned and operated 
by the Township of North Glengarry and applicable under the Municipal Drinking Water Licensing 
Program includes four distinct operational subsystems: 

1. The Alexandria Drinking Water System 

▪ The Alexandria Distribution System and Water Tower 

▪ The Alexandria-Maxville Transmission Main and Booster Station 

▪ The Maxville Water Tower and Distribution 

2. The Glen Robertson Drinking Water System 

▪ Glen Robertson Water Treatment Plant  

▪ Glen Robertson Distribution System 

6.1 The Alexandria Drinking Water System Overview 

Drinking Water System Number 220001030 

Drinking Water System Category Large Municipal Residential 

Drinking Water System Owner  The Corporation of the Township of North Glengarry 

Drinking Water System Operating Authority North Glengarry Water Works Department 

Raw water source:  Mill Pond 

Facility description:   Surface Water Supply/Conventional Treatment 

Service area:    Alexandria, ON 

Service population:   3,500 

In-service date: 1952 

Permit to Take Water 
2285-CEDRDN 
Issued: 16-Mar-2022      Expiry: 14-May-2032 

Drinking Water Works Permit 
181-201-4 
Issued: 16-Mar-2021 

Municipal Drinking Water License 
181-101-3 
Issued: 16-Mar-2021      Expiry: 16-Mar-2026 

The Alexandria Drinking Water System is comprised of a Class 3 Water Treatment Facility and a Class 2 
Distribution System.  The current rated capacity of the water treatment facility is 8,014m3/day, however 
the PTTW only allows for a maximum daily flow of 5,616m3/day.   

The source water is drawn from the Mill Pond, a manmade lake where the original source is ground 
water from Loch Garry.  Water flows through dam systems, other small lake systems and rivers up-
stream prior to entering the pond.  The surrounding land masses are primarily residential, agricultural or 
wetland/forest areas.  The raw water source is a poor source, with high organic loading, varying turbidity 



 

The Township of North Glengarry 
Drinking Water Quality Management System 

Document Title: DWQMS Operational Plan 2.0 Document Number: QMS SYS-OP PLAN 

 

Uncontrolled when printed   Page 10 of 56 

 

treated water
secondary 

disinfection
primary 

disinfection
filtrationsedimentationflocculationcoagulation

levels, high colour and fluctuating temperatures.  Bacteriological sampling has indicated low to moderate 
total coliform and e. coli counts throughout the year with observed spikes during the summer and fall, 
attributed to increased water temperatures and increase biological activity.         

The water treatment process includes a multi-step treatment course which helps to ensure a multi-
barrier approach is applied to water production, with each step removing organic or pathogenic 
components, thereby aiding in attaining regulatory compliance and promoting increased public health 
protection.  The following processes make-up the multi-step treatment courses  

 

 

 

 

6.1.1 Description of Raw Water Source 

The plant draws water from the Alexandria Mill Pond, which is supplied by the Garry River System.  The 
Mill Pond is a relatively shallow water body, less than 3m in depth, whose water levels can fluctuate up 
to 0.6m.  The water levels are mainly controlled by a dam located on the northeast outlet, operated by 
the Raisin River Conservation Authority.  The source water is a combination of runoff and groundwater 
discharge (spring), in which the raw water temperatures will fluctuate from near freezing in winter to 
near 30oC in summer months. Turbidity, colour and bacteria counts in the raw water will also vary greatly 
depending on time of year and seasonal conditions.  Typically, during the winter months after ice cover 
has developed, manganese levels begin to rise and have become problematic.  

Raw Water Characteristics 

Year 2020 2021 2022 

Parameter Average Range Average Range Average Range 

Temperature (oC) 11.8 0.1 - 27.9 13.1 1.5 - 26.9 14.4 2.0 - 27.2 

pH 7.40 7.01 - 8.11 7.15 6.54 - 7.95 7.13 6.47 - 8.63 

Colour (FTU) 64 6 - 250 57 4 - 120 53 2 - 113 

Turbidity (NTU) 2.14 0.35 - 21.30 1.66 0.49 - 4.71 1.25 0.43 - 3.46 

Manganese (mg/L) 0.06 0.01 - 0.05 0.05 0.01 - 0.22 0.04 0.00 - 0.20 

Total Coliform (cfu/100mL) 20.5 0 - 53 45.0 0 - 680 67 6 - 360 

E. Coli (cfu/100mL) 6.9 0 - 38 14.4 0 - 200 6.7 0 - 28 

6.1.2 Treatment Process Description 

Intake  
The raw water intake works consists of the intake structure located in the Alexandria Mill Pond 
approximately 425m southwest of the water treatment plant, positioned just after river confluence area.  
The intake crib is screened with hemlock boards to create an effective screen opening and the intake 
pipe transports the raw water from the Mill Pond to the raw well.  

Low Lift Chamber (Raw Well) 
The raw water is conveyed by gravity through the intake pipe into the raw well/low lift chamber, due to 
this fact, the level in the raw well fluctuates with the level in the Mill Pond. The water level is monitored 



 

The Township of North Glengarry 
Drinking Water Quality Management System 

Document Title: DWQMS Operational Plan 2.0 Document Number: QMS SYS-OP PLAN 

 

Uncontrolled when printed   Page 11 of 56 

 

with an ultrasonic level transmitter, that is wired into the SCADA system and alarms are in place in the 
event that the levels drop significantly.   

The chamber is separated into 2 sections by coarse screens, the raw well and the low lift chamber.  
Operational staff monitors debris build up on the screens and in the well, and clean as required.  The raw 
well houses a mud pump which is used to remove sludge or debris build up from the bottom of the well.  
The low lift chamber houses low lift 2 pumps that move the water up to the flocculation tanks.   

Manganese Control 
Potassium permanganate is periodically dosed in the raw well during winter months to treat increased 
raw manganese levels.  The chemical is transferred from the holding tank to the injection system via 2 
dosing pumps, which are connected to the SCADA system for alarm and operational purposes. The 
dosage rate is based on the treated manganese levels and adjusted by operational staff as required. The 
pumps run as lead and lag, with a monthly maintenance rotation but do have automated switch over 
capability in the event of a pump failure.  

Taste and Odour Control 
Historically the taste and odour issues were treated by powder activated carbon, but the process was 
removed during the 2020 WTP upgrades.  The filters were upgraded to contain granular activated 
carbon, which is now used to eliminate the taste and odour issues that may arise from time to time.  The 
filter media is tested periodically to check the GAC saturation to verify media lifespan and treatment 
viability.  

Coagulation 
The coagulant is stored in 2 tanks which can hold up to a maximum of 32m³, with a maximum capacity of 
23m³ in tank 1 and 9m³ in tank 2. The coagulant is transferred to the injection point just before the in-
line static mixer via 2 dosing pumps.  The pumps are connected into the SCADA system and dosing is 
paced to raw water flows. Dosing rates for these pumps change dependant on time of year, water 
temperature, colour, pH, and plant performance/observations. The pumps run as lead and lag, with a 
regular maintenance rotation but do have automated switch over capability in the event of a pump 
failure.  An alarm will be initiated through the SCADA system. 

After the static mixer water is then directed through a Magmeter and past an automated flow control 
valve and into the flocculation tanks. The valve is a 12” electronic butterfly valve that will modulate open 
or closed dependant on the water demand, which is based off the flocculation tank levels. As the water 
level in the flocculation tank drops the raw water valve will modulate open to supply more water. The 
modulation of this valve is controlled through the SCADA system and alarms are in place in the event of a 
malfunction.  Manual operation of the valve can be performed if necessary. 

A polymer is also used to help enhance the coagulation process and is injected into the piping as the 
water enters the first flocculation chamber.  It is batched on-site in a 500L tank and transferred into a 
3000L holding tank. Once the chemical is mixed it will begin to deteriorate after approximately 48hrs-
72hrs, so over batching chemical is not recommended.  The polymer is transferred via 2 dosing pumps 
from the holding tank to the injection system. The pumps are connected to the SCADA system and are 
paced to the raw flows. Dosing rates for these pumps change dependant on time of year, water 
temperature, and plant performance / observations. The pumps run as lead and lag, with a regular 
maintenance rotation but do have automated switch over capability in the event of a pump failure. An 
alarm will be initiated through the SCADA system.  



 

The Township of North Glengarry 
Drinking Water Quality Management System 

Document Title: DWQMS Operational Plan 2.0 Document Number: QMS SYS-OP PLAN 

 

Uncontrolled when printed   Page 12 of 56 

 

Flocculation 
The coagulated water is pumped into the flocculation tanks and from this point the water utilizes gravity 
to flow to the following processes. In 2019-2020 the flocculation process was expanded from 2 tanks to 4 
tanks to inhibit process short circuiting under higher flow demands created through the expansion for 
the Maxville water project.  The flocculation process takes place in four concrete chambers, which 
operate in series. The tanks are separated by valves or concrete walls and utilized piping or precast 
openings to allow water to flow from one tank to the next. Isolation of tanks is provided through valves 
and redundancy piping.  Each tank contains a variable speed agitator, that can be adjusted as required in 
order to obtain optimum flocculation.  

The water level in the flocculation tanks is monitored at the end of the second tank by an ultrasonic level 
transmitter.  The unit is connected to the SCADA system and alarms are in place to prevent adverse 
conditions. The normal operational level in the flocculation is between 4.75mm – 4.65mm but can 
fluctuate slightly outside of this range prior to any alarm.  

Sedimentation 
The flocculated water then travels by gravity from the second flocculation tank into a common conduit. 
All 4 basins operate in parallel; each basin contains a baffle wall made of cedar, conventional tube 
settlers, and a sludge removal system. Each basin is 2.7m deep and the baffle wall is located 4.7m from 

the inlet. The walls at the base of the basins are sloped at a 60 in order to direct sludge collection 
system.  The water flows through the basins and is then directed into a common header that feeds the 
filtration process.  The normal retention time in the basins can range from 2hrs to 4hrs dependant on 
water flows.  

In the bottom of each basins a sludge removal system is in place which utilizes head pressure to remove 
sludge from the bottom of the basin, sending it to the sludge tank. The sludge removal system works 
based on the SCADA program setup, once the setpoint is reached, sludge valve will open, and the suction 
carriage will travel along the track on bottom of the basin removing sludge.  Basins are also manually 
drained, as required, to completing maintenance checks and inspections.  It should be noted the sludge 
level should not be allowed to reach the bottom of the baffle wall, as this will severely impact the 
sedimentation process. 

Filtration 
Water flows from the common header conduit at the end of sedimentation to the filters by gravitation 
force. Filtration is provided by 4 filters which all run in parallel. In 2019-2020 all filters were upgraded, 
with each filter containing a layer of granular activated carbon followed by sand. The under-drain system 
in each filter was also replaced at this time with low profile underdrain. Each filter is capable of filtering 
2003m³ per day. The water flows through in influent valve into the channels falling over onto the media 
below. The water flows down through the media by gravity and is then enters into the under-drain 
system, which brings the filtered water into a common header pipe. The flow at which the water exits 
the filters is determined by the filter effluent valve setting. The SCADA system has an adjustable set filter 
rate, the effluent valves will modulate until the desired flow rate is achieved.  All filters are equipped 
with automatic and manual backwash system, including a surface wash system, which was upgraded in 
2019-2020 to include VFD for better flow control and operations.  

The set points in the SCADA system are all normal operating targets; however, they can be changed as 
needed. If limits are exceeded an alarm will be displayed in the SCADA system, an audible alarm will 